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Item Id Name: LR Description
ATV-110-3E3-01 FRAME A
ATV-110-3E3-02 BRACKET, R.LFOOTREST AT P I Sz 28
ATV-110-3E3-03 HEX FLANGE BOLT M8*16 PRV A T MB*16
ATV-110-3E3-04 STAY, FOOTREST IS S 8
ATV-110-3E3-05 PLANE WASHER ¢12X¢24 P 12X¢24
ATV-110-3E3-06 ELASTICITY WASHER ¢12 PR GE12
ATV-110-3E3-07 HEX FLANGE BOLT M12*25 BB VE 2L M1 2%25
ATV-110-3E3-08 RUBBER, FOOTREST P B 5
ATV-110-3E3-09 HEX FLANGE BOLT M8%*20 BV 24 T M8 *20
ATV-110-3E3-10 R.L FOOTREST Fe A M
ATV-110-3E3-11 HEX FLANGE BOLT M8%*30 WRFE VL L T M8*30
ATV-110-3E3-12 LOCK NUT M8 H R REMS
ATV-110-3E3-13 HEX FLANGE BOLT M8*25 AR VL 24 T MB*25
ATV-110-3E3-14 ELASTICITY WASHER ¢8 GHERTH]
ATV-110-3E3-15 PLANE WASHER ¢8X¢16 P E8XE16
ATV-110-3E3-16 FR.PROTECT FRAME T 4
ATV-110-3E3-17 RUBBER GRIP Al
ATV-110-3E3-18 PEDAL, BRAKE HEIRIFF
ATV-110-3E3-19 PLANE WASHER¢8*24 PEERX ¢24







Item Id Name: LR Description
ATV-110-3E5-01 ENGINE KL
ATV-110-3E5-02 HEX FLANG BOLT M8*105 RV 2 MBS *105
ATV-110-3E5-03 LOCK NUT M8 H AR M8
ATV-110-3E5-04 STARTER JA AL
ATV-110-3E5-05 GENERATOR,ENGINE RANHLEHHL
ATV-110-3E5-06 SPARK PLUG A7TC KALFEATTC
ATV-110-3E5-07 ENGINE SPROKET 420*14 RANHUFER420%14
ATV-110-3E5-08 CLIP,FR,SPROCKET e
ATV-110-3E5-09 HEX FLANGBOLT M6*10 BRSNS FIM6*10
ATV-110-3E5-10 BACKCOVER,L.CRANKCASE REHURS
ATV-110-3E5-11 HEX FLANG BOLT M6*25 WRFEVE 2L T M6*25
ATV-110-3E5-12 AIR CLEANER UGS
ATV-110-3E5-13 AIR CLEANER HOLDER, AIR PIPE | 7% Ji& 454147
ATV-110-3E5-14 CARBURETOR PZ20 14 PZ20
ATV-110-3E5-15 O-RING OZ!
ATV-110-3E5-16 INSULTOR, CARBURETOR A
ATV-110-3E5-17 INTAKE PIPE XS43 HAE XS43
ATV-110-3E5-18 HEX FLANGBOLT 6*20 IR AN 7S H16%20
ATV-110-3E5-19 GASKET, INSULATOR 4Rk
ATV-110-3E5-20 HEX FLANGBOLT M6*28 VL I M6*28
ATV-110-3E5-21 FOOT BRAKE CABLE IR FF
ATV-110-3E5-22 GNITION SWITCH LOCK HL Tk
ATV-110-3E5-23 MAIN CABLE EEERA
ATV-110-3E5-24 IGNITER RUK A
ATV-110-3E5-25 RECTIFIER W A
ATV-110-3E5-26 IGNITION LOOP A
ATV-110-3E5-27 RELY gk
ATV-110-3E5-28 CHARGING PORT FEHL
ATV-110-3E5-29 CHARGE Gk
ATV-110-3E5-30 ALARM b7 s 4%
ATV-110-3E5-31 REMOTE CONTROL EIE AL
ATV-110-3E5-32 SAFETY SWITCH FEKTF
ATV-110-3E5-33 BATTERY it
ATV-110-3E5-34 ELECTROLYTE AR
ATV-110-3E5-35 BAND, BATTERY CEMIEETR S
ATV-110-3E5-36 NUT, M6 JiIEIREEM6
ATV-110-3E5-37 BOLT, M6*12 BRSNS FIM6*12




ATV-110-3E5-38 EXHAUSTER Y A
ATV-110-3E5-39 HEX FLANG BOLT M8*20 AR VL A THIMS*20
ATV-110-3E5-40 LOCK NUT M8 H R REMS
ATV-110-3E541 AIR COLANDER ENTERWINDPIPE | — /HM< )
ATV-110-3E5-42 LOCK NUT M6 H R EEM6
ATV-110-3E5-43 WASHER AR
ATV-110-3E5-44 BOLT, M6*25 B VL 2L ITM6*25
ATV-110-3E545 MUFFLER AIRPROOF GASKET 7H 7 ]
ATV-110-3E546 NUT,M6 IR EEM6
ATV-110-3E547 CHAIN 420/76 #425420/96
ATV-110-3E5-48 GEAR SHIFT ks AT

ATV-110-3E549

HEX FLANGBOLT M6*20

AN MR 22 M6%20







Item Id Name: LR Description
ATV-110-3E1-01 HEX FLANG BOLT M8*55 AR VL 24 T MB*55
ATV-110-3E1-02 COVER,STEERING POLE HOLDER | FH45 K+
ATV-110-3E1-03 STEERING HANDLE T
ATV-110-3E1-04 HANDLE GRIP THRE
ATV-110-3E1-05 THREE FUNCTION SWITCH = IR IT R
ATV-110-3E1-06 CABLE , BRAKE , THROTTLE|#7ZImnihTFA%
ATV-110-3E1-07 FR.BRAKE CABLE 1000*100 HI 3045722 1000%100
ATV-110-3E1-08 THEOTTLE CABLE720*85 I THI 2 72085
ATV-110-3E1-09 STEERING POLE J7 )k
ATV-110-3E1-10 LOCK NUT M10 HHUEEEM10
ATV-110-3E1-11 STEERING POLE HOLDER J7 T kY e
ATV-110-3E1-12 BUSH,STEERINPOLEHOLDER 14*39. | J7 [i] F: - A& 46} £ 14%39.5
ATV-110-3E1-13 HEX FLANG BOLT M10*55 BV M1 0%55
ATV-110-3E1-14 PLANE WASHER M10 SFHM10
ATV-110-3E1-15 ELASTICITY WASHER M10 FREMI0
ATV-110-3E1-16 CONCAVE NUT M10*1.5 THREBRREM10%1.5
ATV-110-3E1-17 SPLIT PIN 2.5%20 JFH$52.5%20

ATV-110-3E1-18

TURNING SHAFT L=260mm

e 0] P L=260mm

ATV-110-3E1-19 ELASTICITY WASHER M10 FAEM10
ATV-110-3E1-20 CONCAVE NUT M10 TFFEEREM10







Item Id Name: LR Description
ATV-110-3E4-01 TIRE 18+%9.5-8 e H718X9.5-8
ATV-110-3E4-02 RIM 8§ “ 8T AfL
ATV-110-3E4-03 VALVE, RIM M
ATV-110-3E4-04 ELASTICITY WASHER ¢10 BERE10
ATV-110-3E4-05 PLANE WASHER¢10 P10
ATV-110-3E4-06 HEX FLANG BOLT M10%*25 B VE 2L M1 0%25
ATV-110-3E4-07 RR.SHOCK ABSORBER 300MM J5 9875 300mm
ATV-110-3E4-08 HEX FLANG BOLT M10*40 B VL 2L M1 0%40
ATV-110-3E4-09 LOCK NUT M10 HBUREEM10
ATV-110-3E4-10 HEX FLANG BOLT M12*195 IRV A THIM 12195
ATV-110-3E4-11 LOCK NUT M12 H B EEM12
ATV-110-3E4-12 BUSH ot i
ATV-110-3E4-13 BEARING 6001 HhA&6001
ATV-110-3E4-14 RR.SWING ARM JEEX
ATV-110-3E4-15 ADJUSTER,CHAIN BEAC T 28
ATV-110-3E4-16 NUT M8 W IR BEMS
ATV-110-3E4-17 SKID PROOF NUT M8 BiAA IR EEMS
ATV-110-3E4-18 REAR AXLE ASSY JE A
ATV-110-3E4-19 HEX FLANG BOLT M10%*25 BB VE 2L M1 0%25
ATV-110-3E4-20 LOCK NUT M10 HBUREEM10
ATV-110-3E4-21 BUSH. REAR AXLE ASSY A AT
ATV-110-3E4-22 BERAING 6006 Hli 76006
ATV-110-3E4-23 OIL SEAL 35%55*8 HiE35%55%8
ATV-110-3E4-24 BRAKE DISC STAY B AR
ATV-110-3E4-25 CHAIN 420/37 H4E420/37
ATV-110-3E4-26 HEX FLANG BOLT M8*16 IRV A THIMS*16
ATV-110-3E4-27 BRAKE DISC ¢160mm TR R4 ¢ 160mm
ATV-110-3E4-28 NUT M28*1.5 B REM28%1.5
ATV-110-3E4-29 BOSS oA
ATV-110-3E4-30 DUST ROOF B 2h 2
ATV-110-3E4-31 CONCAVE NUT M16 THEEEEM16
ATV-110-3E4-32 SPLIT PIN3.2*30 JFH$43.2%30
ATV-110-3E4-33 RR. AXES 750mm Je M¥h 750mm
ATV-110-3E4-34 COVER Jrtf R 4
ATV-110-3E4-35 HEX FLANG BOLT M8*16 IRV HIMS*16
ATV-110-3E4-36 RR.BRAKE ASSY S5 30 Bk
ATV-110-3E4-37 BRAKE DISC THERI




ATV-110-3E4-38 HEX FLANG BOLT M8*16 IRV A THIMS*16
ATV-110-3E4-39 MIDDLE SPACER,BRAKE DISC R BE
ATV-110-3E4-40 SPRING IR 555
ATV-110-3E4-41 HEX FLANG BOLT M6*25 AR VL 24 T M6*25
ATV-110-3E4-42 LOCK NUT M6 H R EEM6
ATV-110-3E4-43 SPRING TR T OG5
ATV-110-3E4-44 CHAIN COVER B
ATV-110-3E4-45 HEX FLANG BOLT M8*16 IEFRVE 2L M *16
ATV-110-3E4-46 BRACKET .CHINA COVER VR N A
ATV-110-3E4-47 LOCK NUT M8 H AR EEMS
ATV-110-3E4-48 DUST ROOF By e







Item Id Name: LR Description
ATV-110-3E6-01 PLASTICS ASSY IERME AR
ATV-110-3E6-02 FR.LIGHT HIRAT
ATV-110-3E6-03 BOLT M4*12 H I 2 M4*12
ATV-110-3E6-04 F.R.SIDE BODY Je A i
ATV-110-3E6-05 R.L. FOOTREST Je A7 R A
ATV-110-3E6-06 CROSS BALL-SHAPE HEAD BOLT| % KkikM6*16
ATV-110-3E6-07 RUBBER WASHER ¢6 IR EPE ¢6
ATV-110-3E6-08 LOCK NUTM6 H R EEM6
ATV-110-3E6-09 COVER,WATERPROOF Bl 7K 5
ATV-110-3E6-10 PLUG 7o LA Sk
ATV-110-3E6-11 TAIL LIGHT Ja AT
ATV-110-3E6-12 SKID PROOF NUT M6 bIREEESNAV(S
ATV-110-3E6-13 GAS TANK it
ATV-110-3E6-14 GASTANK CAP MG
ATV-110-3E6-15 AIR PIPE TR
ATV-110-3E6-16 HEX FLANGE BOLTM6*16 IRV A THIM6*16
ATV-110-3E6-17 GAS FILTER M e
ATV-110-3E6-18 PIPE FASTENER MR %
ATV-110-3E6-19 FUEL PIPE T
ATV-110-3E6-20 SEAT JALEA







Item Id Name: LR Description
ATV-110-3E2-01 FR. TIRE 19X7-8 R 19X7-8
ATV-110-3E2-02 FR. RIM 8 A8~
ATV-110-3E2-03 AIR VALVE M
ATV-110-3E2-04 LOCK NUT M8 H AR REMS
ATV-110-3E2-05 FR. SHOCK ABSORBER 320mm HIY8E 320mm
ATV-110-3E2-06 HEX FLANGE BOLT M10*40 B VL 2L ITM10*40
ATV-110-3E2-07 LOCK NUT M10 HBUREEM10
ATV-110-3E2-08 FR. UPRER SWINGARM lEENE !
ATV-110-3E2-09 BUSH, SWINGARM PR
ATV-110-3E2-10 NYLON,COVER IEY A
ATV-110-3E2-11 DUSTCOVER Bjzh e
ATV-110-3E2-12 HEX FLANGE BOLT M10*175 BRFRYE 2 IM10%*175
ATV-110-3E2-13 LOCK NUT M10 H R EEM10
ATV-110-3E2-14 PLANE WASHER ¢10 P10
ATV-110-3E2-15 ELASTICITY WASHER ¢10 BERE10
ATV-110-3E2-16 CONCAVE NUT M10 THREBAEEM10
ATV-110-3E2-17 SPLIT PIN 2.5%20 JFH$52.5%20
ATV-110-3E2-18 FR. LOWER SWING ARM HREZECT)
ATV-110-3E2-19 STEERING KNUCKLE ASSY(R.L) |/ A %10y
ATV-110-3E2-20 PLATE, BRAKE SHOE IGEFE 2
ATV-110-3E2-21 BRAKE SHOE SET 2
ATV-110-3E2-22 SPRING, TENSION By
ATV-110-3E2-23 FR,ARRESTER TURNNING BODY ||z} 4
ATV-110-3E2-24 COLLAR o
ATV-110-3E2-25 BEARING 6003 17K 6003
ATV-110-3E2-26 OILSEAL MIER]S
ATV-110-3E2-27 SIDE COVER, ARRESTER HHFSIE SvES
ATV-110-3E2-28 ELASTICITY WASHER ¢14 g4
ATV-110-3E2-29 CONCAVE NUT M14 THRE A REM 14
ATV-110-3E2-30 SPLIT PIN 2.5%20 TFH2.5%30
ATV-110-3E2-31 DUSTCOVER By b e














































